
MINISTRY OF NATURAL 

RESOURCES AND ENVIRONMENT   

 

 Number:  137/GPMT-BTNMT 

 

SOCIALIST REPUBLIC OF VIETNAM   
Independence - Freedom - Happiness   

 

                         Ha Noi, February 26, 2025 

ENVIRONMENTAL LICENSE   

  

MINISTRY OF NATURAL RESOURCES AND ENVIRONMENT 

Pursuant to the Law on Environmental Protection dated November 17, 2020; 

Pursuant to Decree No. 08/2022/ND-CP dated January 10, 2022 of the Government, 

providing detailed regulations on the implementation of several articles of the Law on 

Environmental Protection;  

Pursuant to Decree No. 05/2025/ND-CP dated January 6, 2025, of the Government 

amending and supplementing several articles of Decree No. 08/2022/ND-CP dated 
[...]
flow rate of 4,554 m³/day-night); cooling water from the condenser cooling process, 

auxiliary heat exchanger system, and vacuum pump cooling for the condenser (Sources 

No. 52 and 53, with a maximum flow rate of 4,174,348 m³/day-night) at the main plant,  

flowing into the cooling water discharge system of the Plant, which then discharges by 

gravity into the marine area of Vung Ang Bay, Ky Loi Commune, Ky Anh Town, Ha 

Tinh Province. 

Coordinates of the discharge location: X = 2003603; Y = 594566. 

- Wastewater stream No.02: corresponding to the wastewater stream after the 

centralized domestic wastewater treatment system with a capacity of 150 m3/day and 

night (treatment source No. 18) in O&M accommodation area, flowing into the manhole 

outside the facility fence, then flows into Da Hat creek in Ky Long ward, Ky Anh town, 

Ha Tinh province. 

Coordinates of the discharge location: X=1993232; Y = 593800 

(VN 2000 coordinate system, meridian 105030’, Plantion zone 30). 

2.3. Maximum wastewater discharge flow: 4,980,652 m3/day-night 

- Wastewater stream No.01: 4,980,502 m³/day-night.  

- Wastewater stream No.02: 150 m³/day-night.  

2.3.1. Discharge method:  

 - Wastewater stream No.01: The wastewater of the main plant after treatment, the 

cooling water is discharged into the sea area of Vung Ang Bay by self-flowing, 

underground and coastal discharge method.  

- Wastewater stream No.02: Treated domestic wastewater at O&M 

accommodation area is forced to be pumped into the manhole outside the facility fence, 

then flows into Da Hat creek by self-flowing, surface and coastal discharge method.  

2.3.2. Discharge regime: Continuous discharge, 24 hours per day. 



Page 8/41 

 

 

2.3.3. Wastewater quality before discharging into the receiving source must meet 

environmental protection and technical standards, specifically:   

a) Treated sanitary wastewater (sources from No. 01 to No. 15) and treated 

industrial wastewater at the main plant (sources from No. 19 to 27, source No. 29 and 

sources from No. 33 to No. 47) must meet the environmental protection requirements of 

QCVN 40:2011/BTNMT - National Technical Regulation on Industrial Wastewater 

(column B; Kq=1.3; Kf=0.9) before mixing with cooling water and being discharged to 

the sea, specifically:   

 No. Pollutant Unit 
Permissible 

Limit 

Periodic 

Monitoring 

Frequency 

Automatic 

Continuous 

Monitoring 

1 Flow - - 

Every 3 

months 

Installed 

2 Temperature °C 40 Installed 

3 pH - 5.5 - 9 Installed 

4 COD mg/l 175.5 Installed 

5 
Total Suspended Solids 

(TSS) 
mg/l 117.0 

Installed 

6 Amoni (as N) mg/l 11.7 Installed 

7 Color (pH=7) Pt/Co 150 

Not 

applicable 

8 BOD5 (20°C) mg/l 58.5 

9 Arsenic mg/l 0.117 

10 Mercury mg/l 0.0117 

11 Lead mg/l 0.585 

12 Cadmium mg/l 0.117 

13 Copper mg/l 2.34 

14 Zinc mg/l 3.51 

15 Manganese mg/l 1.17 

16 Iron mg/l 5.85 

17 
Total Mineral Oil & 

Grease        
mg/l 11.7 

18 Sulfur mg/l 0.585 

19 Floride mg/l 11.7 

20 Total Nitrogen mg/l 46.8 

21 Total Phosphorus (as P) mg/l 7.02 

22 Residual Chlorine mg/l 2.34 

23 Coliform 
CFU/ 

100ml 
5,000 

b) Wastewater from the seawater flue gas desulfurization system (SWFGD) of Unit 

1 (Source No. 31) and Unit 2 (Source No. 32) must comply with environmental 

protection requirements and QCVN 40:2011/BTNMT - National Technical Regulation on 



Page 9/41 

 

 

Industrial Wastewater (Column B, Kq = 1.3, Kf = 0.9) with total sulfite ions ≤ 1.0 mg/l, 

Dissolved oxygen (DO) ≥ 2 mg/l, pH: 6-9 as committed by the facility’s owner, 

specifically:   

No. Pollutant Unit 
Permissible 

Limit 

Periodic 

Monitoring 

Frequency 

Automatic 

Continuous 

Monitoring 

1 Flow rate  - - 

Not 

applicable 

Installed for 

both Unit 

2 Temperature 0C 40 

3 pH - 6 - 9 

4 DO mg/l ≥2 

5 TSS mg/l 117.0 

6 COD mg/l 175.5 

7 Total sulfite ions mg/l ≤1.0  

c) Condenser cooling water, auxiliary heat exchange system, condenser vacuum 

pump cooling (Source No.52 and Source No.53) must meet the environmental protection 

requirements of QCVN 40:2011/BTNMT - National Technical Regulation on Industrial 

Wastewater (Column B, Kq=1.3, Kf=0.9) with residual chlorine ≤ 0.2 mg/l  and pH: 6-9 

as committed by the facility’s owner before discharging into the coastal area of Vung 

Ang Bay, located in Ky Loi Commune, Ky Anh Town, Ha Tinh Province. Specifically:   

No. Pollutant Unit 
Permissible 

Limit 

Periodic 

Monitoring 

Frequency 

Automatic 

Continuous 

Monitoring 

1 Flow rate  - - 

Not 

applicable 

Installed 

2 Temperature oC 40 Installed 

3 pH - 6 - 9 Installed 

4 Residual chlorine mg/l 0.2 Installed 

d) The treated domestic wastewater from the O&M accommodation area (Source 

No. 18) must comply with environmental protection requirements and meet QCVN 

14:2008/BTNMT - National Technical Regulation on Domestic Wastewater (Column A; 

K=1.0) before being discharged into the environment. Specifically: 

No. Analytical Parameter Unit 
Permissible 

Limit 

Periodic 

Monitoring 

Frequency 

Automatic, 

Continuous 

Monitoring 

1 pH - 5-9 

Every 03 

months 
 

Not 

applicable 
 

2 BOD₅ (20°C) mg/L 30 

3 
Total Suspended Solids 

(TSS) 
mg/L 50 



Page 10/41 

 

 

4 
Total Dissolved Solids 

(TDS) 
mg/L 500 

5 Sulfide (as H₂S) mg/L 1 

6 Ammonium (as N) mg/L 5 

7 Nitrate (NO₃⁻) (as N) mg/L 30 

8 
Animal and Vegetable 

Oils & Fats 
mg/L 10 

9 Total Surfactants mg/L 5 

10 Phosphate (PO₄³⁻) (as P) mg/L 6 

11 Total Coliforms MPN/100ml 3,000 

B. ENVIRONMENTAL PROTECTION REQUIREMENTS FOR 

WASTEWATER COLLECTION AND TREATMENT : 

1. Wastewater collection, treatment works, and automatic, continuous 

monitoring systems and equipment: 

1.1. Wastewater collection network from the sources to the wastewater treatment facility: 

1.1.1. At main plant: 

- Sanitary wastewater generated from sources No. 01 to No. 14 is collected and 

preliminarily treated at 14 septic tanks with three compartments (total capacity of 229 

m³), wastewater from source No. 15 is preliminarily treated through two grease traps with 

two compartments (total capacity of 0.72 m³), all sanitary wastewater after preliminary 

treatment is directed to a centralized wastewater treatment system with a capacity of 150 

m³/day for further treatment; treated sanitary wastewater is then transferred to the 

primary holding pond of the centralized industrial wastewater treatment system with a 

capacity of 4,800 m³/day. 

- Sanitary wastewater from the restrooms in the jetty electrical control building 

(source No. 16) is transferred to a service unit with the function of collection and 

treatment; it is not discharged into the environment. 

- Sanitary wastewater from portable restrooms at ash disposal site No. 1 (source 

No. 17) is transferred to a service unit with the function of collection and treatment, not 

discharged into the environment.  

- Wastewater from sources No. 19, 20, 21, 22, 23, 24, 25, 26 and source No. 29 is 

collected in preliminary holding tanks and sent to the centralized industrial wastewater 

treatment system with a capacity of 4,800 m³/day for treatment. 

- Oil-contaminated wastewater from sources No. 27 and 33 is collected and treated 

in an oil-contaminated wastewater treatment system with a capacity of 25 m³/hour, then 

transferred to the final pH adjustment tank of the centralized industrial wastewater 

treatment system (capacity 4,800 m³/day). 



Page 11/41 

 

 

-Wastewater from the cleaning process of the jetty area and coal transportation 

system (source No. 28) is collected to the coal settling tank with a capacity of 8,000 m3, 

then pumped for the dust suppression, cleaning the jetty and trestle, coal transportation 

system, not discharged into the environment.  

- Wastewater from car washing in the ash disposal site No. 1 (source No. 30) is 

collected to the car washing water tank, led through a 3-compartment oil separator tank 

(capacity of 2.96 m3) for treatment, the treated water flows to ash disposal site, not 

discharged into the environment. 

- Wastewater from production sources No. 34, 35, 36, 37, 38, 39, 40, 41, 42, 43, 

44, 45, 46 and No. 47 is collected in irregular wastewater holding pond and sent to the 

centralized industrial wastewater treatment system with a capacity of 4,800 m³/day-night 

for treatment. 

- Wastewater from sources No. 31, 32, 48, 49, 50, 51, 52 and source No. 53 is 

collected and sent through an Aeration basin of Unit 1& Unit 2 and then to the cooling 

water discharge culvert and  discharged to the sea at Vung Ang Bay. 

- Wastewater after the industrial wastewater treatment system of 4,800 m3/day-

night; cooling water for the condenser of Unit 1 and Unit 2; wastewater from the 

SWFGD system of Unit 1 and Unit 2; wastewater from the cleaning process of the gas -

gas heater (GGH) after the sulfur absorption tower of Unit 1 and Unit 2; wastewater from 

the seawater treatment system into fresh water, the seawater pretreatment system are 

collected and discharged into the cooling water discharge culvert of the facility, then 

discharged into the sea area of Vung Ang Bay. 

1.1.2. O&M accommodation area: 

Domestic wastewater from Source No. 18 is collected and treated in 30 three-

compartment septic tanks (total capacity of 132 m3), 1 three-compartment grease trap 

(total capacity of 15 m3) and then treated in a domestic wastewater treatment system with 

a capacity of 150 m3/day- night before being discharged into Da Hat creek through the 

area's drainage system. 

1.2. Wastewater treatment facilities and equipment:  

1.2.1 Main plant area: 

1.2.1.1. Three-compartment septic tanks: 

- Number: 14 tanks   

- Total design capacity: 229 m³   

- Technology process summary: Wastewater → Holding compartment → Settling 

compartment → Filtering compartment → Sanitary wastewater system (150 m³/day-

night)   

- Chemicals and materials used: None   

1.2.1.2. Two-compartment oil & grease traps: 

- Number: 2 traps   

- Total design capacity: 0.72 m³   



Page 12/41 

 

 

- Technology process summary: Wastewater → Oil & Grease trap 1 → Oil & 

Grease trap 2 → Sanitary wastewater system (150 m³/day-night)   

- Chemicals and materials used: None 

1.2.1.3. Centralized sanitary wastewater treatment system:  

- Number: 1 system   

- Design capacity: 150 m³/day   

- Technology process summary: Sanitary wastewater, after preliminary treatment 

in the three-compartment septic tanks or oil & grease traps →  Trash screen → 

Equalization tank → Anoxic tank → Aerobic tank → Settling tank → Disinfection tank 

→ Holding tank → Centralized industrial wastewater treatment system (capacity 4,800 

m³/day)   

- Chemicals and materials used: NaOCl (or equivalent chemicals that ensure 

treated wastewater quality meets the requirements and does not generate additional 

pollutants as specified in Section 2.3.3, Part A of this Appendix).  

1.2.1.4. Oil-contaminated wastewater treatment system : 

- Number: 1 system   

- Design capacity: 25 m³/hour   

- Technology process summary: Oil-contaminated wastewater →  Oil-

contaminated wastewater holding tank (two compartments) with oil skimmer →  Oil 

separator → Final pH adjustment tank of the centralized industrial wastewater treatment 

system (capacity 4,800 m³/day)   

- Chemicals and materials used: Oil-absorbent belts 

1.2.1.5. Centralized industrial wastewater treatment system:  

- Number: 1 system   

- Design capacity: 4,800 m³/day   

- Technology process summary: Sanitary wastewater from the 150 m ³ /day 

treatment system + regularly and irregularly generated industrial wastewater → Primary 

holding pond → pH adjustment ponnd → Coagulation pond → Flocculation pond → 

Settling pond →  Intermediate pond →  Pressure filtration pond→  Activated carbon 

filtration pond → Final pH adjustment pond → Treated water holding pond→ Cooling 

water discharge culvert → Vung Ang Bay   

- Chemicals and materials used: NaOH, HCl, FeCl₃, Polymer, activated carbon (or 

equivalent chemicals that ensure treated wastewater quality meets the requirements and 

does not generate additional pollutants as specified in Section 2.3.3, Part A of this 

Appendix).  

1.2.1.6. Seawater flue gas desulfurization (SWFGD) wastewater treatment system 

for Unit 1: 



Page 13/41 

 

 

- Technology process summary: Wastewater from SWFGD unit 1+ cooling water 

of unit 1→ Aeration basin for unit 1 → Cooling water discharge culvert → Vung Ang 

Bay   

- Design capacity: 2,487,851 m³/day   

- Chemicals and materials used: None 

1.2.1.7 Seawater flue gas desulfurization (SWFGD) wastewater treatment system 

for Unit 2: 

- Technology process summary: Wastewater from SWFGD unit 2+ cooling water 

unit 2 → Aeration basin for unit 2 → Cooling water discharge culvert → Vung Ang Bay   

- Design capacity: 2,487,851 m³/day   

- Chemicals and materials used: None 

1.2.1.8 Vehicle wash wastewater treatment system at ash disposal site No. 1: 

- Number: 1 system   

- Design capacity: 10 m³/day   

- Technology process summary: Vehicle wash wastewater →manhole → Vehicle 

wash wastewater holding tank → Three-compartment oil separator → Treated water 

flows to ash disposal site, no discharge into the environment.   

- Chemicals and materials used: Oil separation plastic pipes. 

1.2.2. O&M Accommodation Area 

1.2.2.1. Three-Compartment Septic Tanks: 

- Quantity: 30 tanks 

- Total designed capacity: 132 m³ 

- Technology process summary: Wastewater →  Holding compartment → 

Sedimentation compartment →  Filtration compartment →  Centralized domestic 

wastewater treatment system (150 m³/day-night). 

- Chemicals and materials used: None 

1.2.2.2. Oil and Grease Separator Tank: 

- Quantity: 01 tank 

- Designed capacity: 15 m³ 

- Technology process summary: Wastewater → Oil and grease separator tank (03 

baffles) → Centralized domestic wastewater treatment system (150 m³/day-night). 

- Chemicals and materials used: None 

1.2.2.3. Centralized Domestic Wastewater Treatment System: 

- Quantity: 01 system 

- Designed capacity: 150 m³/day-night 



Page 14/41 

 

 

- Technology process summary: Pre-treated domestic wastewater from the three-

compartment septic tanks/oil and grease separator tank →  Collection tank → 

Equalization tank → Anoxic tank → Aerobic tank → Sedimentation tank → Disinfection 

tank → Receiving body. 

- Chemicals and materials used: NaOCl, Methanol, NaOH (or other equivalent 

chemicals ensuring treated wastewater meets the required standards and does not 

generate additional pollutants as specified in Point d, Section 2.3.3, Part A of this 

Appendix). 

1.3. Cooling water discharge system : 

1.3.1 Cooling water discharge system for unit 1 

- Technology process summary: Cooling water from unit 1 +wastewater from 

SWFGD system of unit 1 → Aeration basin for unit 1 → Cooling water discharge culvert 

→ Vung Ang Bay   

- Design capacity: 2,487,851 m³/day   

- Chemicals and materials used: None. 

1.3.2 Cooling water discharge system for unit 2: 

- Technology process summary: Cooling water from unit 2+ wastewater from 

SWFGD system of unit 2 → Aeration basin for unit 2 → Cooling water discharge culvert 

→ Vung Ang Bay   

- Design capacity: 2,487,851 m³/day   

- Chemicals and materials used: None. 

1.4. Automatic, continuous wastewater monitoring systems and equipment:  

1.4 .1. Automatic, continuous monitoring system for industrial wastewater after 

treatment: 

- Number: 1 station 

- Monitoring location: Industrial wastewater after treatment before discharge into 

the common cooling water discharge culvert. 

- Installed parameters: Flow rate (inlet and outlet), pH, temperature, TSS, COD, 

Ammonia   

- Automatic sampling equipment: Installed 

- Surveillance camera: Installed   

- Data connection and transmission: connected and transmitted to the Ha Tinh 

Department of Natural Resources and Environment.  

1.4.2. Automatic, continuous monitoring system for wastewater at the end of 